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Name of Sample 4 d Polymer li-ion hattery 802938 3.7V 1100mAh 4.07Wh
English

o5 1124040836

Sample No.

Consignor Huizhou HP‘[ ing Her-Ilonics Technology Co., LTD

Y SO TR (TR 2 )
Manufacturer Huizhou HeYing Electronics Technology Co., LTD

Aol 53 Ay Gl A E T

Ko7 ik ST/SG/AC. 10/11/Rev. 8 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/1 1/Rev. 8
Test method Section 38.3

F| R AT

& GRS FERHET-

ST/SG/AC. 10/11/Rev, 8 38,3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 8
Criterion Section 38.3
TS
A_f_‘m l‘)U (LR COM 4 SV RLOTIE SR AT R
ppearance Black and orange Plastic film shell
s s 2 LA >
Mg B8 9024-01-28 HlAeis A 4 2024-05-10 ~ 2024-06-11
Accepted Date Test Date
- A, R B IR B T AMELRE s He s A o RO
j/_}/ﬂljﬁﬁ H Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems cireuit, Crush, Overcharge, Forced dischar p,v
LN g‘ﬁr
i, SO R GRS FTRRE TN ST/SGAAC. 10/11/1 ‘?5\’ A“% [{ /zg,
The sample has passed the test items of N Manuul of 'I'es'.' Lll’(l ia s
MM e |ST/56/AC. 10/11/Rev. R Section 38.3 @
, gﬁ m”
Conclusion “

A W (Date)

Hix

24 Eﬁqx{% \M% ;
\w/

nJ 45 H LR S e b Rechargeable Single Cell Battery. /

Comment
F ik / s 2 44 Ay
Consignor 516006
Address Post Code
B3 T %t

Approver:

S

Title:

T4 4%

TRGEI 24 B (Head of New Energy Safely Department)

Checker: /I w Compiler: Tﬁ}ﬁ
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Standard requirement or The

Wl R | AR

HiE

Name of Test i
No. Clause Number of Standard Test Result | Conclusion | Remark
ltems
WESI ClBS AT
. N WY STASG/AC. 10711 /Rov. 8 a8 3 ket | WL 1
1 ﬁﬁﬁm UN Manual of Tests and Criteria Gee Abpetidix 1 i
Altitude ST/SG/AC. 1071 1/Rev. 8 Seetion 38,3 Test Lk .
simulation e AR S Passed
W €t bl T
3 Iy ST/SG/AC, TU/1L/Rev. 8 38,3 BUSST. 2 W 2
2 ﬂ&ﬁ!“ﬁ N Manual of Tests and Criteria See Appendix 2 /ﬂ\i’ﬁ. /
Thermal test — |§/56/AC, 10/11/Rev. 8 Seetion 383 Tes! e AR :
.|l :.. 1AL, ! i Al a0, % I)iiSSUl’]
HETH RS P T
= My ST/SG/AC 10/11/Rev. 8 88,3 BURT. 3 MR 42 3
3 . R UN Manual of Tests and Criteria See Appendix 3 l/—_}{ﬁ
Vibration ;‘{f«:'ﬂu HOA1/Rev. 8 Sectjon 38,3 Test oS e Proupd
A llw%{”hﬂ'“ i’
)tPT—_E‘ J]F,E B ST/SG/AC, TOA1T/Rev. 8 383 e T U‘Hj”'% 4 P
4 Shock 1N Manual l]l M\l\. and Criteria See Appendix 4 |Tﬁ‘r
Ti ]\(u AC 10/11/Rev. B Section 38,3 Test Passed
TEer I Gt figrl T
= WES ST/SG/AC T0/11/Rev. 8 383 WURT. 5 W92 5
5 &Hﬁ% LN Manual ol Tests and Criteria % R o /
2 See Appendix o gl /
External short [sv/sa/ac. 10/11/Rev. 8 Seetion 28,3 Tesi i >
circuit TE S Sy T Passed
]
.l!i'i ";llk “HJJ\ ﬁ
IIFE“ ST/SG/AC T0/11/Rev. 8 38,3 BUITL 6 W 6
6 Cji;.ljfh E\.,\‘!H.[Tlm' ul Tests and Criteria See Appendix 6 e /
.Idl,'.\w:'u 10/11/Rev. 8 SecLion 38.3 Test Pagsed
3}
J\lFl'! \UKP'WMTH
. MY ST/SGZAC T0/11/Rev. R 28,3 48T, 7 WhfE 7
Sui:: e W2
7 IN Manual of Teses and Criteria See Appendix T e /
Overcharge ;3'1‘15{;,-':\1;. 10/11/Rev. 8 Seetion 383 Test o Passed ¢
POFE |
A G
; Y ST/SG/AC Rev, Boan S WAL N I35 8
BRI R R U ,,’ VR b s Y
8 : LN Manunl of Teses amd Uriteria Soe Appendix 8 e
Forced discharge |gy/sa/ac. 10/11/Rev. 8 Seetion 38,8 Test A
T ;{ A U o ’ Passed
P o IEZ s e TRIEE L - 20°C-23°C RSl ) - /%
h 1 =% 7)‘ Tl ,v-,,"[“'
Test Environment Ambient temperature:20°C-237C; Anbient humidity:/%
Condition
S EL )
g Test ltem
R T _
Subcontracted Test NOREE " / R4 /
Condition Subcontracted | Name Post Code
Laboratory ik / W, 3% y
Address Tel

“-&&;\x \

g
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No. Name of Test Items Altitude simulation
5 B IR A JRIEA] Before NI JE After e Ta B4 | 44
G Sample Status RE TF ¥ & R Rz Fr#&d /& | Mass Loss | Residual Ei8 3
Sample Mass ocv Mass ocy OCV  |Other
No. /g N Ig IAY % % Event
001 | o CERRL g 0309 | 18 | 23.0286 | 418 0.01 | 100,00 | ©
002 | o CEERL 1 ozaer7 | 416 | 233505 | 415 0. 01 99.76 | O
003 | imERL | opog93g | 407 | 22,9927 | 417 0.00 | 100.00 | ©
004 | oGERRL ) 231478 | 416 | 23.1470 | 416 0.00 | 100.00 | ©
005 | ool o | 230274 | 415 | 231256 | 415 0. 01 100,00 | ©
006 | jpiilCmBe | 02,9756 | 419 | 229752 [ 4.18 0. 00 99.76 | ©
007 | L ZOGERAL ] 930303 | 416 | 23.0294 [ 416 0.00 | 100.00 | ©
008 | ,liciemERL | 230178 | 419 | 23.0764 | 418 0. 01 99.76 | ©
009 | L lCWEERL o3 0187 | 419 | 23.0168 | 419 0.0 | 100,00 | O
010 | locEEAL | o3.o270 | 416 | 23.2262 | 416 0.00 | 100,00 | ©
1 R

Tor: L VIR% DMk R-ARE FRK 0-Riih. RMA. R, R, AAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

s =
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No. Name of Test Ttems Thermal test
o Bk A IRIETH] Before RIS After FBA| A4 e
%5 Sample Status RE | TR E RE FF ¥4, = | Mass Loss| Residual 5
Sample Mass ocv Mass oCv ocv |Other
No. /g s /g AY /% /% Event
001 | ittt o 2g 0286 | 418 | 23.0400 | 412 0. 00 98.56 | o
002 | oA | 23,3595 15 | 23.3714 1. 11 0. 00 99. 04 0
003 | llGERAM ol 22,0907 | 407 | 23.0036 | 411 0. 00 98.56 | O
004 | iR 931470 | 416 | 231671 | .10 0.00 | 98.56 | o
005 | joiiiomERE o | 231256 | 415 | 231384 1. 10 0. 00 98.80 | o
006 | licEemm | 2z.91e2 | 418 | 229853 | 4.09 0.00 | 97.85 | o
007 | gamcmered o | 23.0204 16 | 23.0410 | A.11 0. 00 98.80 | ©
008 | jorvumRmu o | 23.0764 118 | 23.0891 1. 08 0. 00 97.61 | ©
009 | jlceesRl ol 230168 | 419 | 23.0303 | 412 0. 00 98.33 | o
0 | gl | o 16 | 23.2380 | 4012 0. 00 99.04 | o
"

%ok LR VR4 DA R-ARE F-AeX 0-RAR. R, AMK. RAE. LAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

i

=

o= vg -
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Vi 5 R B LA | )
No. Name of Test Items | Vipration
He | SRS ol ol RBE Aer L gk | MR | e
Y5 Sample Status YA T k| R=E Fr 34, /& | Mass Loss | Residual 5%
Sample Mass ocv Mass ocv ocy Other
No. g v /g AY 1% /% Event
001 | gieEsst o l23.0000| 412 | 23.0395 | 411 0.00 | 99.76 | o
002 | |aemEAn oo2sama| an 23711 A1l 0.00 | 100.00 | o©
008 | olemml 230036 | 401 | 23.0032 | 411 0.00 | 100,00 | o
004 | lemdmh o fesasni a0 | 231566 | .09 0. 00 49, 76 0
005 | |gojombi® o [23.1384( 410 | 23.1380 | 4.10 0.00 | 100,00 | o©
006 | aaquERl 229853 4.09 | 22,9851 1. 08 0. 00 99. 76 0
007 | plaeCEREL o |23.0410] 411 [ 23.0408 [ 410 0.00 | 99.76 0
008 | ovemERl o [23.0890 | 4.08 [ 23.0887 | 4.08 0.00 | 100.00 | o
009 | joxwemerl 230303 412 [ 230302 | 4.1 0.00 | 99.76 0
010 | ,oaemesl 23230 | 402 [ 23.2376 | 412 0.00 | 100.00 | o
A e

Lii: L-R VR A, D-fR4k R-ALE F-A2K 0-Aakh. LRA. LK. T TALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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No. 1 Name of Test Iltems Shock
"o sl 1i—iﬁ‘ﬁ? Before iif.gﬁfé' After BB %‘J{%YE}_—E S
P Sample Status T FF 34, R & ﬂ’ffé‘%}}_ Mass Loss Reistdual izm.. % .
Sample Mass ocv Miﬂss ocvV | OlLV (?lhet' I]
No. /g AY g /v %% % Event -
001 | elimemil lgzog9| 411 | 23.0390 | 411 0.00 | 100.00 | o .
002 | overomRl o 23.atir| 41l | 23.3706 | 410 0. 00 99.76 | ©
003 | eluetml ol os 0032 | 411 | 23.0027 | 410 0. 00 99.76 | © \f‘
000 | oCGERRM | og 1566 | 4.09 | 23.1561 | 4.08 0. 00 99.76 | © -
005 | oiRAN ) g3 sg0 | 4100 | 23,1376 | 410 0. 00 100.00 | ©
006 | pCimEit | 229851 .08 | 22,9846 | 4.07 0. 00 9.7 | o
007 | plcemsrt ol 930408 | 4.10 | 23.0405 | 410 0.00 | 100.00 | o
008 | jplVmER | 23.0887 | 408 | 23.0884 | 408 0.00 | 100.00 | o
009 | ppiiemEml ol 230302 411 | 23026 | 411 0.00 | 100.00 | o
010 Bl o L 93,2376 | 412 | 232372 | 412 0.00 | 100.00 | o

250YC Fully charged

B
7l
HE-
=

Ihis space intentional ly
lelt blank

SR

Note: L-
No Disassembly,No Rupture & No Fire.

L-#EF V-IRA, DRtk R-a4L F-Aek O-Raih. RRA. MR, LA, AAX,
Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No [.eakage,No Venting,
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No. Name of Test Items External short circuit
WSt HBRA AR R Hens
Sample No. Sample Status Max. Extern’ziICTem]1el'ature Other Event

001 166 Tty choma 36. 3 0

002 mf](\rfl ’],il‘;f%fﬁ::lu‘gml a7, 0 0

003 lC&(I[I&f;]ﬂi‘\ﬁ:l{E:%wni 26. 6 £

001 RS e 56. 3 0

005 s o 56. 0 0

006 zﬁ(\lfii“uﬁ\/l\j;:[}lw o7. 5 0

007 JSL\JZ(?:.JJT\#\ j;il:j%g(jl;] a7.3 O

008 Zﬁ(f?[?tlﬁ?\‘jﬁlﬁjyi 57.8 0

‘‘‘‘‘ =

009 25(7\2'8[ ;:;IT,\'*rr(i:\lL;;Eige(i 58.0 0

010 25(\2?L;§1;T:§\:¢i!}%qell 57.2 Q
BAF 4] This space intentionally left

hlank

Zoi: DRIk R-AKEL FALK O-RJRfk. ALK, AR
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

<Tr

-

-

Ve ==
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i} ; BWAEA LA | SO
No. Name of Test ltems Crush
¥ u 2. 3 2§
T HERE HERER &L SR s
. y Max. External Temperature s
Sample No. Sample Status C Other Event
/
1CYC 0% 7 e
BLl 1ICYC 50% Capacity 23.2 0
] LCYC BO%FFE o B
Ok 16YC 50% Capacity 23.5 0
. 1CYC RO%WA T o
013 10YC 50% Capacity 23.8 0
1CYC 50% 75 09
011 1CYC 50% Capacity 23.4 0
" 1CYC SO%ET o
015 1CYC 50% Capacity 23.8 O
. 250CYC ROWE Gy :
016 25CYC 50% Capacily 23.3 0
23CYC BO%FE T o
oL 25CYC 50% Capacity 23.8 S
25CYC BO%FENE 69 0
018 25CYC 50% Capacity 23.9 0
25CYC HOWFE Bt a6
Q o) J i it
019 25CYC 50% Capacity 23. 3 0
. Z30YC pURTRN 0 ¢
020 25CYC 50% Capacity 23.9 0
N Nk This space intentionally left
U'_F =y blank

&ik: D-fiRdk P-AZK O-RffAK. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

B e

Vo L&Y
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A5 . wMTE LA | T

No. Name of Test Items Overcharge
A du b5 A K A H AT F
Sample No. Sample Status Other Event

021 vt Tty ahotge 2

e lfYéF;EIEj%fﬁL%gud 2

023 IEY}CEﬁkfj%fﬁiigwd ©

024 | (Y(I’(I\:{:flf ,\?:E:Egmi .

025 Eﬁfiéciir§jzzﬁgigwd 0

026 lru(ig(l‘:lﬁé\jifgui 0

027 2500C ol ehaeyed @

098 26CYCHE A FE T 0

25CYC Fully charged

This space intentionally left blank

U

ik DR PRk O-AfiRdR. LALK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

L S
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No. Name of Test Items Forced discharge
Py R ks
Sj;]ple T\?(;. SEIIT;]‘;C Stqus iiﬁ%ﬁ\fu

029 1cye lF( L?](})\L l\ii\{(‘:‘iu'gv d 0

030 1CYC ]T{l?l(l ih ‘fl:hfcll?.u god 0

031 10YC i ?lflj\b f;ijlﬁ-}ltliéa-RE(l 0

032 1CYC 1|(J1(1\L .j;iffczllliﬂrged 0

033 10YC l;u‘ 1['1';-b Tjjg{(,‘rl?“drgml 0

034 1CYC l|(l1\ .'|Ci',\T"E j::ﬂ: rged 0

035 1CYC 1IFUYI(L}\B /ziif{cllli rged 0

036 1CYC 11(?1(?\2 .Arli_l\?ijj:c?l:l;‘-lrge d 0

037 1CYC lk‘r.l?'lclzgi{Ijﬁi]ﬁ-'ljldm‘ged 0

038 1CYC 1F(u\ltl'it i’;ifillll_‘;n'ged 0

039 25("\'(? 5}[1: 1(1?/'1 i'i%‘.llll_‘lcll'gerl 0

040 ZTHZ?(J’ILIJ\F -lrf\l'ijj:;{rﬁl rged 0

041 2 SCY[;Z F)F(lfl(]}\i :i llnft‘rlgn rged 0

042 25(:\’r.'251?[; :ﬂ:cjnibﬁfum 0

043 ZSCY"CEHIEI}'ICI‘)_\; ?Fi%cll%l rged 0

014 950y (2?(1?1(1? Tihfrtllll_lgn'gui 0

045 25CY(125;S]Y1C1;_\‘F /clri]‘g{(:ll'lia rged 0

e

046 25C\’CZDFL1:(1CIJ; }Il'iﬁi{clllllargerl 0

047 25(‘\’0?513{;?,1( 15\: {r’_;ij?z{cllgill‘getl 0

048 25CY(I:)‘5IE1I|Y1C 1% jrihz(clllllargml 0

Bk DR F-AZ K O-TLfiRiR. ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

Xl ~or s

- .
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